

Name: _____ Sex: _____ Age: _____
 Ref. From: _____
 Visit No.: 1 Department: _____
 Doctor / Unit Name (DOW): _____
 Room No.: _____
 Visit Date: _____
 Entry No.: _____

Visit No.: 2
 Department: _____
 Doctor/Unit: _____
 Entry No.: _____

Visit No.: 3
 Department: _____
 Doctor/Unit: _____
 Entry No.: _____

Visit No.: 4
 Department: _____
 Doctor/Unit: _____
 Entry No.: _____

ADVISE

NO IV PRICK IN LEFT / RIGHT UPPER LIMB
 Refer to CTVS/Prology/Klastic surgery for AV fistula creation
 Hand exercise with fistula in situ
 No NSAIDs/Aminoglycosides/Other Nephrotoxic drugs
 No High Potassium containing med.

Tab Amlodipine 50 mg po bid
 Tab Metoprolol xl 50 mg po bid
 Tab clonidine 100mcg po bid
 Tab Prazosin xl po bid
 Tab Torsemide po bid
 Tab calcium po bid
 Tab renin-inhibitor po bid
 Tab Domipen po bid
 Tab order: _____
 Tab sodium bicarbonate po bid
 Tab Febuxostat po bid

Maintenance Hemodialysis: Per week from nearest PPP Center
 Erythropoietin 4000 unit s/c Per week post HD
 Inf Iron sucrose po bid
 Cap Iron sucrose po bid
 Total fluid in diet: 24 hrs
 Total protein: 60-70 g/day
 salt restriction < 5 g/day

Refer to General Kitchen For Diet Chart.

Allowed by
 you doctor
 13 AUG 2016

Fuc
 CUP SD
 No accu
 BP: 170/90
 No more
 vent despite
 repeated
 response
 13-8-9
 4-10-9

✓ Mr. for
 consult 5/10/16
 after
 5/10/16

✓ F. B. R. C. Card (S)
 5/10/16
 ✓ 1. Amlodipine
 (400) started
 after 7 days

SSM/Renal
 next to heart
 2 hrs post

Adm
 ✓ BP for 170/90, after HD, normal
 ↑
 After HD was per new accu

17/1